Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México

PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order / Cliente Orden - [iem N°

Customer’s Reference / Referencia del cliente

CERTIFICADO DE PRUEBAS EN FABRICA Nomber Numero Page | Pagina (52) 720 989 1120 fax
06010236 1/4
Date/Dia: 24/04/2006
Custorner / Cliente:

Manufacturer’s Works Order N* / Confirmacién de Venla

= 085742/01
Manufacture Process | Proceso de fabricacion. Product Type f Tipo de producto. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION - BARNIZADO

Standard or Specification / Mormas o espedificaciones.

995-A95/99B

mﬁm@_ Grade / Grado de acero,

Ends / Extrermos. NORMAL BEVEL

6 5/8 X 0.280 INCH

19:70 /4 21, wo FT

API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones 5 Length / Longitud Quanfity / Cantidad. .“_.mw Pcs/pz Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 E.H,m

28.22 KG/M
18.99 LB/FT

TENSTLE TEST / mZm.NwaOm DE TENSION

N: Mormalized / Normalizado

Rec: Strip specimen / Rectangular

T: Transverse / Transversal

Max: Maximum [ Maximo

LMax: Longitudinal Maximum / Maximo Longitudinal

A: Annealed / Recocido
Cil: Round bar mumaaﬁa___n:_:u_.wﬂ
TA: Room T

Specimen condition - Specimen dimensions Test Y. 5. UT.s. | 1. ys
Condicion de la probeta Dimensiones de la probeta femp Unit/ Unidad Unit / c:ﬁmn_ T I : mo_.ﬁ.m___os
HeatN* | Sample N°| Ls TT | Type Size Area Temp.  |KG/MM2 KG/MM2 u.Ts .»_mama_m:.s
Colada N* | Muestra N° Tipo | O Tamario Seccion de  [Eul 0.5% |
mim mm2 ensayo Required/Requerido Required / Requerido Required }% in 2 inches
TMin: TMin: Min % = AP
Thia: Thax; }
LMin: 29.50 LMin. 42.18 Max Obi.
“C L Max: LMax: : %
27588 (17104 jc/B| ST |Rec| L § 24.80 x 7.60 §188.48 TA 33.01 50.46 0.65 38
27588 {17105 |C/B| ST |Rec| L | 24.80 x 7.80 193.44 TA 33.62 50.83 0.66 40
Ls: L ion of the ple / Locali dela CiB: Body / Cuerpo m_e. Upset / Recalque TT: Heat Treatment / Tratamiento Térmico
Tra: Speci with heat treat t at Laboratory / Probeta .Bﬁnm en laboratorio NR: Normalized and T 11N lizado y R

SR: Stress Relief / Relevado de Esfuerzo
Ori: Orientation / Orientacién

P {Temp

Obt: Obtained / Obtenido
TMin: Transverse Minimum f Minimo Transversal

TMax: Tran

EUL: Extension Under Load Method
¥.5.: Yield strength / n?annﬁ

I Maximo Transversal

y i TR: Q

ST: As Rolled ! Sin Tratamiento

L: Longitudinal / Longitudinal

UTS: Ultimate S...w._m strength / zwmim:n_n
LMin: Logitudi

Min: Minimum / Minimo

and Tempered / T foy R o

L gioop

1 Mini

This cerificate is not a declaralion of origin nor may it be wsed as a declaration of origin.
Este documento cenifica que los productos descritos aqui fueron Wo

Thig ig o certify that the products described here in wers manufaciured, sampled, tested, and/or i

in d;

Esle cerificado no.8s. ni puede ser usado, como una declaracibn de origen

de acuerdo con [a

with the specif

o and meets the req s in all respects. This

de y saligface log

it issued by a compul

. Esla certificado s2 emite medianie un sistema compulanzado <mm valign con firma electronica. . En el cerificado onginal el icgotipo
Tenarls (verde) esta impreso en ia hola. En caso de que el poseedor ded cenlificada aniregue una Tolocopia del mismo, dabara garantizar fa conformidad con el onginal, y $2 hace responsable por cuziquier uso ilegal o indebido. Cualquier alteracion yio falsificaciin serd sujela 3 la ley.

syslam and it is valid with electronic signature. On the criginal cerlificate the trade-mark green calored
Tenaris'is stamped. In cass the owner of the oniginal certificats would release a copy of #, he must attest its conformity to the original one, taking upen himse!f the responsibility (T any unlaiul or nol allcwed use. Any aftéralion andfor falsilication will be subjected o ihe law.

[~ ocazmoio)
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Tenaris

(Customer / Cliente:

Tubos de Acero de México, S.A.
Km 433.7 Carr, México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06010236 2

Page / Pagina:

(52) 229 989 1100 tel
{52) 229 989 1120 fax

/4

Date/Dia:  24/04/2006

PLESA ANAHUAC Y CIAS.

S.A. DE C.V.

Customer's Crder / Cliente Orden - ltem N°

Custormer's Reference / Referencia del cliente

Manufacturer's Works Order N® /. Confirmacion de Venta

085742/01
IManufacture Process /| Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
m,m:am.:n of Specification / Mormas o especificaciones.

Dimensions [ Dimensiones

API S5L/ASTM A1l06/ASME SAl06/ASTM A53

,JULIO 1, 2000/99/1995-A95/99B

Steel Grade | Grado de acero
B/X42 PSL1

Ends | Extremos. NORMAL BEVEL

BISELADO NORMAL

168.30 X 7.10 MM
6 5/8 X 0.280 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad.

168 Pce/p=

Mominal Weight / Peso Nominal
28.22 KG/M
18.99 LB/FT

HARDNESS TEST / ENSAYOS DE_DUREZA

| Through Wall Hardness / Dureza en el espesor i
Heat/ Colada Required /Requerido HRC Heal/ Colada: Required /Requerido - HRG ~
27588 Min, Max. 22.00 27588 Min. Max. 22.00
Sample /Muestra 17104 |End / Ext: Sample  Muestra 17105 _m_..n_ / Ext
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE 1 OD/DE
Unit f Unidad MWIC 75.1 |75.8175.7 |75.5 Unit / Unidad IMWIC 75.9|76.2]76.5|76.2
HED 1LV DI 0.0 HRh 1D/DI 0.0
Pipa N° / Tubo H°: |Ls: cse |77 8T Pipe N° / Tubo N%: lus: /e |rre ST
Min: Minimum | Minimo ID/DI: Internal Diameter / Didmetro Interno Ls: L of the ple / Localizacién de la Tra: Spi with heat treat t at Laboratory / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average C/B: Body / Cuerpo NR: N and Tempered | N lizadoy R il A: Annealed / Recocido
OD/DE: Outside Diameter / Diametro externo Prom.: Promedio R/U: Upset | Recalque TR: Qi hed and Tempered / Templado y R id SR: Stress Relief / Relevado de Esfuerzo
MWIC: Mid Wall / Centro Var.: Variation / Variacié TT: Heat Treatment / Tratamiente Térmico N: Normalized | Normalizad ST: As Rolled / Sin Tratamiento  Q/T: Quenched / Templado
- TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N* Sampte N° Flattenirig Test
Colada N°-§ Muestra N° Ensayo de Aplasiamiento

27588

17104
17105

GOOD/BUENO
GOOD/BUENO

27588

yloir

de acuerdo con la especificacian de

v safisface los

This is 10 centify that the products described here in were manulactured, sampled, tested, andfor ingpected in accordance with the specification referenced and meets the reguEments in afl respacts. This certificate is issued by a computerized syslem and it is valid with slactronic signalure. On the onginal certificate the trade-mark green.colored

Tenaris'is slamped. In case the owner of the orignal cenificate would release a copyof i, he must sltest its conformity to the original one, taking upan himself the respensibility for any tniawful ornot sllowed use. Any ahteration andlor falsification will ba subjected to the Taw.
This cerifieate s not a declaration of origin nar may ¥ be used as 2 declaration of anigin.

Este documento cerifica gue los productos descrilos aqul fueron f

Este

€ emile un sistema

Tenans (verde) estd Impreso en la hoja. En caso de que el poseedor del cedificado enrégue una folocopia del mismo, debera garantizar1a conformidad con el original, y se hace nespansabie por cusiquier uso ilegal o indebido. Cualguier alteracidn yio falsificacion sera sujeta a ka ley.
Este ceriificada no es, ni puede ser usada, como una declaracidn da origan.

¥ es valido con firma electrdnica. - En el ceriificade originat el logatipo

[ oicarrrosd)
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3 - Tubos de Acero de México, S.A.
qm:mq_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page 1 Pagina: B o0 e

(52) 229 989 1120 fax
06010236 3/4
Date/Dia: - 24/04/2006

Customer / Clienter  PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Order / Cliente Orden - {tem N® Customer’s Reference /| Refarencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
085742/01
Manufacture Process / Proceso de fabricacion Product Type / Tipo de producto. Surface { Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. 3 Stael Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SAl06/ASTM A53 ,JULIO 1, 2000/99/19595-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad, 168 Pcs/pz ) : {Nominal Weight / Peso Nominal
168.30 X 7.10 MM 6.00 / 6.50 MTS : . . 28.22 KG/M
6 5/8 X 0.280 INCH 19.70 / 21.30 FT o 18.99 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
- Compasition, % | Composicion % .
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb 51 52 53
X 100 X 1000 X 10600 %100
Heat H Max] 28 | 135 40 15 '} 30 30 | 400 | 80 | 400 40 15 100
Colada Min 29 | 10
Sample N° JP Max] 28 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N® Min} 29 | 10
§27588
00001 H 17 68 28 8 2.6F1.4| 14 60 0 120 22 10 4 0 0 17 L] 78 0 29.6 ]
17104 P 17 87 28 g8 2.5 2.4 14 60 0 125 22 g 4 4 0 is ] 78 0.4 29 0.4
17105 P 17 67 28 3 2.50 2.3 ] 13 60 '] 124 21 El 4 4 0 16 0 78 0.4 28.9 0.4
H: Heat/ Colada P: Product / Producto _
S1:5UMA Nb+V+Ti 52:5UMA Mo+CrNi+Cu+V S53:5UMA Nb+V : 5
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results / Resultado
Unit/ Unidad. Value! Valor Seconds / Segundos
PSI 2660 5 i Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARI2

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacidn de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This is I cerdify ihat the products described here in ware manufaciured, sampled, tested, andfor inspected in accordanocs with the specification and meets the

el in all respects, This cerificate is issued by a compulerized system and il is valid wilh electronic signature. On the original cerificate the trade-mark green colored
Tenans' is stamped. In case the owner of the original cenificate woukd release g copy of i, he must stiest ils conformity 1o 1he original one, taking upon himsal the responsibdity (or sny unlawiul or not sllowed use. Any alteration andfor falsfication will be subjected to the law
This certiflcate is not & declaration of origin nor may i ba used as a declaration of ongin.

Esls documents centifica que los productos descrilos aqui fuaron witr i da acuards con |3 espacificacion de referencia y satisface los co o et Este cenifi 58 emile

un sistema ¢ i y es valido con firma electrénica. En ol cerfificade original & fogatips
Tenaris (varde) estd impreso enla hoja. En caso de-que el pessedor del cenificads entregue una fotocopia del mismo, debera garantizar iz conformidad con el original, y se hace responsable porcualquier uso ilegal o indebide. Cualquier aeracidn wo falsificacién serd sujeta a la foy.

Esle cenificado no e&, ni puede ser usado, coma una declaracion de ongen, i _ DICATIT 04 0
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. - - Tubos de Acero de México, S.A.
: qm:m q-m Km 433.7 Carr. México-Veracruz
* " Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pégina: (O 2 %09 110 T

(52) 229 989 1120 fax
06010236 414
Date/Dia:  24/04/2006

Customer / Clente:  PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Order / Cliente Orden - llem N° Customer's Reference / Referencia del ciiente Manufacturer's Works Order N° { Confirmacitn de Venta
085742/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de products Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specificalion / Normas o especificaciones. Sleel Grade / Grado de acero. Ends / Extremes. NORMAL BEVEL

API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/¥42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Cuantity / Cantidad u. 68 Pcs/p= MNominal Weight / Peso Nominal

168.30 X 7.10 MM 6.00 / 6.50 MTS . 28.22 KG/M

6 5/8 X 0.280 INCH 19.70 / 21.30 FT 18.99 LB/FT

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARLA

Eléctrico-Horno de Afinacidn-Maquina de Colada Continua. Acero calmade con aluminio.
Material free from Mercury contamination / Material libre de contaminacidn de Mercurio
Not repaired by welding / No reparado poxr soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Mon destructive test / Contrel no destructivo. Satisfactory / Satisfactorio
Inspection methed / Método de inspeccidn * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO1l75-2003

TAMSA REF: 607751

TAMSA QUALITY DEPARTMENT SIGNATURE

CQUALTTY CERTIFICATEON: DEPT CHIEF OF QUALITY
\\!J/ DEETO. CERTIFICACION DE CALIDRD RESFONSAELE DELJDEF
5 R TERESA M HO

CERTIEFEATION DEET
.CERTJ#fICACION DE MGLIDAD

AN

Quality Systemn Certified ...,Ykk.ll%iﬁwia&n I
N° 110950
i
This is to cedify thal the products described here in were manufactured, sampled, 18s1ed, andior insp i with the: icati d and mests the reguk in m__»..-.wmumnm. This f isisswed by a pularized systam and it is valid with electronic signature. - On the onginal certificate the trade-mark grean colored
Tenarls' is stamped I casa the owner of the ariginal certificate wousd releass a copy of i, he must sitest its conformity lothe oniginal one, taking upon hims&lf the responsibility for any unlawiul or not allowed use, Any ion andfor wilf be subj d to the law,

This cerificate is nota declaration of ongin nor may it ba used as a declaration of saigin.

Este documento cedifica que las productos descrilas agqui Tuersn ¥ o i e de acuerdo con la especificacin de ia v satisface 0

. Este cerlificado se emile madiante un SIS8Ma compulaizacs y &3 valido con fima electronica. - En el cerificado original el logetipa
Tenaris (verds) esta impreso en la hoja. En caso de que el posesder del cenificads entregue una folocopia del mismo, debera garantizar la conformidad con el oniginal, y s hace responsable por cualquier uso ilegal o indebido. Cualguier alteracion yio falsificacion serd sweta a la lay.

Este cenificado no es, ni puede ser usado, comoe una declaracidn de origen. GICA 777040




